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1. General Information

1.1. EUT Description

Product Name

Android Based Ul

Trade Name

PCI

Model No.

CSD-ELINK2

Frequency Range/Channel Number

2402~2480MHz / 79 Channels

Type of Modulation

GFSK, m/4-DQPSK, 8-DPSK

Antenna Information

Antenna Type

Dipole PCB Antenna

Antenna Gain

3.59 dBi
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Working Frequency of Each Channel

Channe

Frequency

Channel

Frequency

Channel

Frequency

Channel

Frequency

Channel 00

2402 MHz

Channel 20

2422 MHz

Channel 40

2442 MHz

Channel 60

2462 MHz

Channel 01

2403 MHz

Channel 21

2423 MHz

Channel 41

2443 MHz

Channel 61

2463 MHz

Channel 02

2404 MHz

Channel 22

2424 MHz

Channel 42

2444 MHz

Channel 62

2464 MHz

Channel 03

2405 MHz

Channel 23

2425 MHz

Channel 43

2445 MHz

Channel 63

2465 MHz

Channel 04

2406 MHz

Channel 24

2426 MHz

Channel 44

2446 MHz

Channel 64

2466 MHz

Channel 05

2407 MHz

Channel 25

2427 MHz

Channel 45

2447 MHz

Channel 65

2467 MHz

Channel 06

2408 MHz

Channel 26

2428 MHz

Channel 46

2448 MHz

Channel 66

2468 MHz

Channel 07

2409 MHz

Channel 27

2429 MHz

Channel 47

2449 MHz

Channel 67

2469 MHz

Channel 08

2410 MHz

Channel 28

2430 MHz

Channel 48

2450 MHz

Channel 68

2470 MHz

Channel 09

2411 MHz

Channel 29

2431 MHz

Channel 49

2451 MHz

Channel 69

2471 MHz

Channel 10

2412 MHz

Channel 30

2432 MHz

Channel 50

2452 MHz

Channel 70

2472 MHz

Channel 11

2413 MHz

Channel 31

2433 MHz

Channel 51

2453 MHz

Channel 71

2473 MHz

Channel 12

2414 MHz

Channel 32

2434 MHz

Channel 52

2454 MHz

Channel 72

2474 MHz

Channel 13

2415 MHz

Channel 33

2435 MHz

Channel 53

2455 MHz

Channel 73

2475 MHz

Channel 14

2416 MHz

Channel 34

2436 MHz

Channel 54

2456 MHz

Channel 74

2476 MHz

Channel 15

2417 MHz

Channel 35

2437 MHz

Channel 55

2457 MHz

Channel 75

2477 MHz

Channel 16

2418 MHz

Channel 36

2438 MHz

Channel 56

2458 MHz

Channel 76

2478 MHz

Channel 17

2419 MHz

Channel 37

2439 MHz

Channel 57

2459 MHz

Channel 77

2479 MHz

Channel 18

2420 MHz

Channel 38

2440 MHz

Channel 58

2460 MHz

Channel 78

2480 MHz

Channel 19

2421 MHz

Channel 39

2441 MHz

Channel 59

2461 MHz

Note:

1. This device is an Android Based Ul including 2.4GHz b/g/n, 5GHz a/n/ac, BT2.0/BT 4.0 transmitting
and receiving functions.

2. Regards to the frequency band operation; the lowest - middle and highest frequency of channel

were selected to perform the test, and then shown on this report.
3. The EUT description is from the customer declaration.
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1.2. Test Mode

DEKRA has verified the construction and function in typical operation. All the test modes were carried
out with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Test Mode Mode 1: Transmit Mode
Test Items Modulation Channel Result
Conducted Emission GFSK//4-DQPSK/ 8-DPSK 00/39/78 N/A
Maximum peak conducted )
output power GFSK/11/4-DQPSK/ 8-DPSK 00/39/78 Complies
Radiated Emission GFSK/m/4-DQPSK/ 8-DPSK 00/39/78 Complies
RF antenna conducted test GFSK/m/4-DQPSK/ 8-DPSK 00/39/78 Complies
Band Edge GFSK/1/4-DQPSK/ 8-DPSK 00/39/78 Complies
Number of hopping Frequency GFSK/m/4-DQPSK/ 8-DPSK 00/39/78 Complies
Carrier Frequency Separation GFSK/m/4-DQPSK/ 8-DPSK 00/39/78 Complies
-20dB Bandwidth GFSK/1/4-DQPSK/ 8-DPSK 00/39/78 Complies
Dwell Time GFSK/11/4-DQPSK/ 8-DPSK 00/39/78 Complies

Note: Determining compliance shall be based on the results of the compliance measurement, not

taking into account measurement instrumentation uncertainty.
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1.3. Tested System Details

The types for all equipment, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer |Model No. |[Serial No. FCCID |[Power Cord

N/A

1.4. Configuration of tested System

Connection Diagram

1.5. EUT Exercise Software

Set the EUT as shown in Section 1.4.

Execute the "Engineer Mode” on the Android system.

Configure test mode, test channel and data rate.

EUT start transmitting or receiving continuously.

| | WOIDN| =

\Verify that the device is working properly.
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1.6. Test Facility

Ambient conditions in the laboratory:

Items Test Iltem Required Actual Test Site
(IEC 68-1)
Temperature (°C) 15-35 23
— FCC PART 15 C 15.207
Humidity (%RH) . 25-75 50 --
- Conducted Emission
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) FCC PART 15 C 15.247 15-35 24
Humidity (%RH) Maximum peak conducted 25-75 45 3
Barometric pressure (mbar) output power 860 - 1060 950-1000
Temperature (°C) 15-35 25
- FCC PART 15 C 15.247
Humidity (%RH) . o 25-75 54 2
- Radiated Emission
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 24
- FCC PART 15 C 15.247
Humidity (%RH) 25-75 45 3
- RF antenna conducted test
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 25
Humidity (%RH) FCC PART 15 C 15.247 25-75 50 2
yi% Band Edge
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 24
- FCC PART 15 C 15.247
Humidity (%RH) ) 25-75 45 3
- Number of hopping Frequency
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 24
- FCC PART 15 C 15.247
Humidity (%RH) . . 25-75 45 3
- Carrier Frequency Separation
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 24
— FCC PART 15 C 15.247
Humidity (%RH) , 25-75 45 3
- -20dB Bandwidth
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 24
— FCC PART 15 C 15.247
Humidity (%RH) , 25-75 45 3
- Dwell Time
Barometric pressure (mbar) 860 - 1060 950-1000

Note: Test site information refers to Laboratory Information.
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Laboratory Information

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be

founded in our Web site: http://www.dekra.com.tw

If you have any comments, please don’t hesitate to contact us. Our test sites as below:

Test Laboratory

DEKRA Testing and Certification Co., Ltd.

Address

1. No. 75-2, 3rd Lin, WangYe Keng, Yonghxing Tsuen, Qionglin
Shiang, Hsinchu County 307, Taiwan, R.O.C.

2. No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.

3. No0.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.

Phone number

+886-3-592-8858
+886-3-582-8001
+886-3-582-8001

Fax number

+886-3-592-8859
+886-3-582-8958
3. +886-3-582-8958

N SN

Email address

info.tw@dekra.com

Website

http://www.dekra.com.tw
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1.7.

List of Test Equipment

Maximum peak conducted output power /SR12-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
High Spead Peak Power Anritsu ML2496A 1602004 2019/12/02 |2020/12/01
Meter Dual Input

Pulse Power Sensor Anritsu MA2411B 1531043 2019/12/02 |2020/12/01
Pulse Power Sensor Anritsu MA2411B 1531044 2019/12/02 |2020/12/01
Power Meter Keysight 8990B MY51000248 |2019/05/21 |2020/05/20
Power Sensor Keysight N1923A MY57240005 |2019/05/21 |2020/05/20
Radiated Emission / CB2-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 2019/10/21 |2020/10/20
Signal & Spectrum

Analyzer R&S FSV40 101049 2019/09/11  |2020/09/10
EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Bilog Antenna Teseq CBL6112D 23191 2019/06/17 |2020/06/16
Horn Antenna Schwarzbeck [BBHA 9120D 639 2019/05/28 |2020/05/27
Horn Antenna Schwarzbeck |BBHA 9170 202 2019/12/27 |2020/12/26
Pre-Amplifier DEKRA AP-025C 12183122 2019/09/24 |2020/09/23
Pre-Amplifier EMCI EMC11830I 980366 2019/12/03 |2020/12/02
Pre-Amplifier DEKRA AP-400C 201801231 2019/12/03 |2020/12/02
Horn Antenna Schwarzbeck |BBHA 9120D 01656 2019/10/25 |2020/10/24
Band Reject Filter Micro-Tronics |BRM50702 G192 2019/03/27 |2020/03/26
Signal Analyzer R&S FSV40 101435 2019/07/08 |2020/070/7
Coaxial Cable(16m) Huber+Suhner |SF104 CB2-H 2019/07/25 |2020/07/24
EMI system DEKRA Version 1.0 CB2-H NA NA
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RF antenna conducted test / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 |2019/05/03 |2020/05/02
Spectrum Analyzer Agilent N9010A US47140172 (2019/06/28 |2020/06/27
Signal & Spectrum Analyzer |R&S FSV40 101049 2019/09/11  |2020/09/10

Band Edge / CB2-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 2019/10/21 |2020/10/20
Signal & Spectrum Analyzer [R&S FSV40 101049 2019/09/11  |2020/09/10
EXA Signal Analyzer Keysight N9010A MY51440132 |2019/03/15 |2020/03/14
Bilog Antenna Teseq CBL6112D 23191 2019/06/17 |2020/06/16
Horn Antenna Schwarzbeck |BBHA 9120D 639 2019/05/28 |2020/05/27
Horn Antenna Schwarzbeck BBHA 9170 202 2019/12/27 |2020/12/26
Pre-Amplifier DEKRA AP-025C 12183122 2019/09/24 |2020/09/23
Pre-Amplifier EMCI EMC11830I 980366 2019/12/03 |2020/12/02
Pre-Amplifier DEKRA AP-400C 201801231 2019/12/03 |2020/12/02
Horn Antenna Schwarzbeck |BBHA 9120D 01656 2019/10/25 |2020/10/24
Band Reject Filter Micro-Tronics |BRM50702 G192 2019/03/27 |2020/03/26
Signal Analyzer R&S FSV40 101435 2019/07/08 |2020/070/7
Coaxial Cable(16m) Huber+Suhner |SF104 CB2-H 2019/07/25 |2020/07/24
EMI system DEKRA Version 1.0 CB2-H NA NA

Number of hopping frequency / SR12-H

Instrument Manufacturer Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 (2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 (2019/05/03 |2020/05/02
Spectrum Analyzer Agilent N9010A US47140172 (2019/06/28 |2020/06/27
Signal & Spectrum Analyzer [R&S FSV40 101049 2019/09/11  |2020/09/10

Carrier Frequency Separation / SR12-H

Instrument Manufacturer Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 |2019/05/03 |2020/05/02
Spectrum Analyzer Agilent N9010A US47140172 (2019/06/28 |2020/06/27
Signal & Spectrum Analyzer |R&S FSV40 101049 2019/09/11  |2020/09/10
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-20dB Bandwidth / SR12-H

Instrument Manufacturer Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 |2019/05/03 |2020/05/02
Spectrum Analyzer Agilent N9010A US47140172 |2019/06/28 |2020/06/27
Signal & Spectrum Analyzer [R&S FSV40 101049 2019/09/11  |2020/09/10

Dwell Time / SR12-H

Instrument Manufacturer Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 |2019/05/03 |2020/05/02
Spectrum Analyzer Agilent N9010A US47140172 (2019/06/28 |2020/06/27
Signal & Spectrum Analyzer |R&S FSV40 101049 2019/09/11  |2020/09/10

Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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1.8. Duty Cycle
Mode On On+Off Duty Duty Factor(dB) | Duty Factor(dB) | 1/T Minimum
Time(ms)| Time(ms) Cycle(%) | linear voltage Power VBW (kHz)
DH5 2.880 3.751 76.78% 2.295092 1.15 0.347
2DH5 2.872 3.751 76.57% 2.319253 1.16 0.348
3DH5 2.870 3.751 76.51% 2.325303 1.16 0.348
H5
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Agilent Spectrum Analyzer - Swept SA
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1.9. Uncertainty

Test item Uncertainty
Maximum peak conducted output power +1.27 dB
Radiated Emission 30MHz~1GHz as +3.43dB
1GHz~26.5Ghz as +3.65dB
RF antenna conducted test +1.27dB
Band Edge +3.65dB
Number of hopping frequency +1.27 dB
Carrier Frequency Separation + 50 Hz
-20dB Bandwidth + 50Hz
Dwell Time + 25 msec
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2,

2.1.

2.2.

2.3.

2.4.

2.5.

Conducted Emission

Test Setup
Limits
FCC Part 15 Subpart C Paragraph 15.207 Limits (dBuV)
Frequency QP AV
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.

Test Procedure

The EUT and simulators are connected to the main power through a line impedance
stabilization network (L.I.S.N.). This provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through
a LISN that provides a 50ohm /50uH coupling impedance with 50ohm termination. (Please
refer to the block diagram of the test setup and photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find the
maximum emission, the relative positions of equipment and all of the interface cables must
be changed according to ANSI C63.10: 2013 on conducted measurement.

Conducted emissions were invested over the frequency range from 0.15MHz to 30MHz using
a receiver bandwidth of 9 kHz.

Test Specification
According to FCC Part 15 Subpart C Paragraph 15.207: 2018
Test Result

Owing to the DC operation of EUT, this test item is not performed.
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3.
3.1.

3.2.

3.3.

3.4.

Maximum peak conducted output power

Test Setup

Test procedures

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test
procedure of FCC KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247

requirements

Limits
For frequency hopping systems operating in the 902-928 MHz band: 1 Watt for systems

employing at least 50 hopping channels; and, 0.25 Watts for systems employing less than 50

hopping channels.
For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least 75

non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850 MHz
band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band: 0.125

watts.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2018.
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3.5. Test Result

Product Android Based Ul
Test Item Maximum peak conducted output power
Test Mode Mode 1: Transmit Mode
Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
GFSK
Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
00 2402 7.820 <30
39 2441 9.470 <30
78 2480 8.550 <30
1/4-DQPSK
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
00 2402 6.840 <30
39 2441 8.590 <30
78 2480 7.650 <30
8-DPSK
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
00 2402 6.830 <30
39 2441 8.570 <30
78 2480 7.650 <30
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4, Radiated Emission

4.1. Test Setup

Under 30MHz Test Setup:

Under 1GHz Test Setup:

Above 1GHz Test Setup:
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4.2. Limits

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209 Limits
Frequency (MHz) uV/m dBuV/m
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

Remarks: 1. RF Voltage (dBuV) = 20 log RF Voltage (uV)
2. In the Above Table, the tighter limit applies at the band edges.
3. Distance refers to the distance in meters between the measuring instrument
antenna and the closed point of any part of the device or system.
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4.3.

4.4.

Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test
procedure of FCC KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247
requirements.

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum
emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
ANSI C63.10: 2013 on radiated measurement.

On any frequency or frequencies form 9KHz(inculde The the lowest oscillator frequency
generated within the device up to the 10th harmonic) to 1000 MHz, the limits shown are
based on measuring equipment employing a quasi-peak detector function and on any
frequency or frequencies above 1000 MHz the radiated limits shown are based upon the use
of measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz, there
also is a limit on the radio frequency emissions, as measured using instrumentation with a
peak detector function, corresponding to 20 dB above the maximum permitted average limit.
The bandwidth below 1GHz setting on the field strength meter is 120 kHz and above 1GHz is
1MHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2018
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4.5. Test Result

30MHz-1GHz Spurious

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/3/9
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_DH5_ 2441MHz Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 80.44 21.11 40.00 -18.89 28.25 -7.14 QP
2 244.006 25.94 46.00 -20.06 27.62 -1.68 QP
3 488.083 28.57 46.00 -17.43 24.12 4.45 QP
*4 609.939 29.09 46.00 -16.91 23.01 6.08 QP
5 697.36 28.99 46.00 -17.01 21.98 7.01 QP
6 976.114 33.85 54.00 -20.15 23.09 10.76 QP

Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/3/9
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 244.006 28.13 46.00 -17.87 29.81 -1.68 QP
2 296.993 23.19 46.00 -22.81 23.67 -0.48 QP
3 365.984 26.72 46.00 -19.28 24.97 1.75 QP
4 488.083 27.39 46.00 -18.61 22.94 4.45 QP
5 610.06 27.87 46.00 -18.13 21.79 6.08 QP
*6 744.041 29.76 46.00 -16.24 22.16 7.60 QP
Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/3/9
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 80.44 20.73 40.00 -19.27 27.87 -7.14 QP
2 244.006 25.06 46.00 -20.94 26.74 -1.68 QP
3 365.984 23.94 46.00 -22.06 22.19 1.75 QP
4 488.083 28.45 46.00 -17.55 24.00 4.45 QP
*5 518.516 28.91 46.00 -17.09 23.99 4.92 QP
6 610.06 28.68 46.00 -17.32 22.60 6.08 QP
Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/3/9
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 244.006 27.98 46.00 -18.02 29.66 -1.68 QP
2 296.993 23.14 46.00 -22.86 23.62 -0.48 QP
3 365.984 27.54 46.00 -18.46 25.79 1.75 QP
4 487.961 2717 46.00 -18.83 22.72 4.45 QP
5 609.939 28.51 46.00 -17.49 22.43 6.08 QP
*6 795.815 31.55 46.00 -14.45 23.29 8.26 QP
Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/3/9
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 80.561 20.27 40.00 -19.73 27.40 -7.13 QP
2 244.006 25.06 46.00 -20.94 26.74 -1.68 QP
3 396.539 25.34 46.00 -20.66 22.60 2.74 QP
4 487.961 27.84 46.00 -18.16 23.39 4.45 QP
5 518.274 27.92 46.00 -18.08 23.01 4.91 QP
*6 729.249 29.29 46.00 -16.71 21.87 7.42 QP
Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/3/9
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 244.006 28.03 46.00 -17.97 29.71 -1.68 QP
2 365.984 26.37 46.00 -19.63 24.62 1.75 QP
3 426.973 25.83 46.00 -20.17 22.47 3.36 QP
4 518.516 28.11 46.00 -17.89 23.19 4.92 QP
5 610.06 29.73 46.00 -16.27 23.65 6.08 QP
*6 879.478 31.43 46.00 -14.57 22.13 9.30 QP
Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Harmonic & Spurious:

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Horizontal Temperature (°C) [18.5

Test Condition 802.15.1_DH5_2402MHz Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3202.666 44.32 74.00 -29.68 58.69 -14.37 PK
2 4804 47.57 74.00 -26.43 56.04 -8.47 PK
3 7206 51.95 74.00 -22.05 51.76 0.19 PK
4 9608 55.60 74.00 -18.40 50.86 4.74 PK
*5 12010 57.13 74.00 -16.87 48.00 9.13 PK
6 12010 37.13 54.00 -16.87 28.00 9.13 AV

Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3202.66 42.66 74.00 -31.34 57.03 -14.37 PK
*2 4804 59.56 74.00 -14.44 68.03 -8.47 PK
3 4804 39.56 54.00 -14.44 48.03 -8.47 AV
4 7206 47.90 74.00 -26.10 47.71 0.19 PK
5 9608 50.40 74.00 -23.60 45.66 4.74 PK
6 12010 57.02 74.00 -16.98 47.89 9.13 PK
7 12010 37.02 54.00 -16.98 27.89 9.13 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3254.666 43.90 74.00 -30.10 58.16 -14.26 PK
2 4882 47.58 74.00 -26.42 55.81 -8.23 PK
3 7323 53.97 74.00 -20.03 53.54 0.43 PK
4 9764 53.52 74.00 -20.48 48.64 4.88 PK
*5 12205 56.73 74.00 -17.27 48.15 8.58 PK
6 12205 36.73 54.00 -17.27 28.15 8.58 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Vertical Temperature (°C) [18.5

Test Condition 802.15.1_DH5_2441MHz Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3254.666 44 .42 74.00 -29.58 58.68 -14.26 PK
*2 4882 56.52 74.00 -17.48 64.75 -8.23 PK
3 4882 36.52 54.00 -17.48 4475 -8.23 AV
4 7323 53.81 74.00 -20.19 53.38 0.43 PK
5 9764 54.10 74.00 -19.90 49.22 4.88 PK
6 12205 55.97 74.00 -18.03 47.39 8.58 PK
7 12205 35.97 54.00 -18.03 27.39 8.58 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3254.666 44 .44 74.00 -29.56 58.70 -14.26 PK
2 4960 49.38 74.00 -24.62 57.34 -7.96 PK
3 7440 53.54 74.00 -20.46 52.87 0.67 PK
4 9920 54.48 74.00 -19.52 49.44 5.04 PK
*5 12400 55.39 74.00 -18.61 47.36 8.03 PK
6 12400 35.39 54.00 -18.61 27.36 8.03 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3254.666 44 .57 74.00 -29.43 58.83 -14.26 PK
*2 4960 55.90 74.00 -18.10 63.86 -7.96 PK
3 4960 35.90 54.00 -18.10 43.86 -7.96 AV
4 7440 54.23 74.00 -19.77 53.56 0.67 PK
5 7440 34.23 54.00 -19.77 33.56 0.67 AV
6 9920 54.09 74.00 -19.91 49.05 5.04 PK
7 12400 55.72 74.00 -18.28 47.69 8.03 PK
8 12400 35.72 54.00 -18.28 27.69 8.03 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3202.666 43.81 74.00 -30.19 58.18 -14.37 PK
2 4804 47.85 74.00 -26.15 56.32 -8.47 PK
3 7206 52.42 74.00 -21.58 52.23 0.19 PK
4 9608 52.42 74.00 -21.58 47.68 4.74 PK
*5 12010 57.63 74.00 -16.37 48.50 9.13 PK
6 12010 37.63 54.00 -16.37 28.50 9.13 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Vertical Temperature (°C) [18.5

Test Condition 802.15.1_2DH5 2402MHz Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 3202.666 44 19 74.00 -29.81 58.56 -14.37 PK
*2 4804 57.97 74.00 -16.03 66.44 -8.47 PK

3 4804 37.97 54.00 -16.03 46.44 -8.47 AV

4 7206 52.51 74.00 -21.49 52.32 0.19 PK

5 9608 55.38 74.00 -18.62 50.64 4.74 PK

6 12010 57.78 74.00 -16.22 48.65 9.13 PK

7 12010 37.78 54.00 -16.22 28.65 9.13 AV

Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3254.666 44 .43 74.00 -29.57 58.69 -14.26 PK
2 4882 48.80 74.00 -25.20 57.03 -8.23 PK
3 7323 53.36 74.00 -20.64 52.93 0.43 PK
4 9764 53.98 74.00 -20.02 49.10 4.88 PK
*5 12205 56.34 74.00 -17.66 47.76 8.58 PK
6 12205 36.34 54.00 -17.66 27.76 8.58 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Vertical Temperature (°C) [18.5

Test Condition 802.15.1_2DH5 2441MHz Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3254.666 43.72 74.00 -30.28 57.98 -14.26 PK
2 4882 56.14 74.00 -17.86 64.37 -8.23 PK
3 4882 36.14 54.00 -17.86 44 .37 -8.23 AV
4 7323 53.20 74.00 -20.80 52.77 0.43 PK
5 9764 53.10 74.00 -20.90 48.22 4.88 PK
*6 12205 56.48 74.00 -17.52 47.90 8.58 PK
7 12205 36.48 54.00 -17.52 27.90 8.58 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3306.666 43.53 74.00 -30.47 57.67 -14.14 PK
2 4960 46.94 74.00 -27.06 54.90 -7.96 PK
3 7440 53.47 74.00 -20.53 52.80 0.67 PK
4 9920 53.75 74.00 -20.25 48.71 5.04 PK
*5 12400 55.86 74.00 -18.14 47.83 8.03 PK
6 12400 35.86 54.00 -18.14 27.83 8.03 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3306.666 43.59 74.00 -30.41 57.73 -14.14 PK
*2 4960 55.39 74.00 -18.61 63.35 -7.96 PK
3 4960 35.39 54.00 -18.61 43.35 -7.96 AV
4 7440 53.36 74.00 -20.64 52.69 0.67 PK
5 9920 54.20 74.00 -19.80 49.16 5.04 PK
6 12400 54.93 74.00 -19.07 46.90 8.03 PK
7 12400 34.93 54.00 -19.07 26.90 8.03 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3202.666 43.97 74.00 -30.03 58.34 -14.37 PK
2 4804 49.94 74.00 -24.06 58.41 -8.47 PK
3 7206 52.76 74.00 -21.24 52.57 0.19 PK
4 9608 54.63 74.00 -19.37 49.89 4.74 PK
*5 12010 58.11 74.00 -15.89 48.98 9.13 PK
6 12010 38.11 54.00 -15.89 28.98 9.13 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Vertical Temperature (°C) [18.5

Test Condition 802.15.1_3DH5_2402MHz Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3202.666 43.78 74.00 -30.22 58.15 -14.37 PK
2 4804 56.97 74.00 -17.03 65.44 -8.47 PK
3 4804 36.97 54.00 -17.03 45.44 -8.47 AV
4 7206 51.57 74.00 -22.43 51.38 0.19 PK
5 9608 54.92 74.00 -19.08 50.18 4.74 PK
*6 12010 57.14 74.00 -16.86 48.01 9.13 PK
7 12010 37.14 54.00 -16.86 28.01 9.13 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3254.666 43.79 74.00 -30.21 58.05 -14.26 PK
2 4882 48.11 74.00 -25.89 56.34 -8.23 PK
3 7323 53.63 74.00 -20.37 53.20 0.43 PK
4 9764 54.51 74.00 -19.49 49.63 4.88 PK
*5 12205 56.28 74.00 -17.72 47.70 8.58 PK
6 12205 36.28 54.00 -17.72 27.70 8.58 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3254.666 43.78 74.00 -30.22 58.04 -14.26 PK
*2 4882 56.36 74.00 -17.64 64.59 -8.23 PK
3 4882 36.36 54.00 -17.64 44.59 -8.23 AV
4 7323 53.57 74.00 -20.43 53.14 0.43 PK
5 9764 53.74 74.00 -20.26 48.86 4.88 PK
6 12205 55.94 74.00 -18.06 47.36 8.58 PK
7 12205 35.94 54.00 -18.06 27.36 8.58 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3306.666 43.38 74.00 -30.62 57.52 -14.14 PK
2 4960 48.71 74.00 -25.29 56.67 -7.96 PK
3 7440 53.83 74.00 -20.17 53.16 0.67 PK
4 9920 54.20 74.00 -19.80 49.16 5.04 PK
*5 12400 55.51 74.00 -18.49 47.48 8.03 PK
6 12400 35.51 54.00 -18.49 27.48 8.03 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/24
Test Mode Mode 1: Transmit Mode Engineer Scott
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 3306.666 44.08 74.00 -29.92 58.22 -14.14 PK
*2 4960 55.21 74.00 -18.79 63.17 -7.96 PK
3 4960 35.21 54.00 -18.79 43.17 -7.96 AV
4 7440 53.26 74.00 -20.74 52.59 0.67 PK
5 9920 54.00 74.00 -20.00 48.96 5.04 PK
6 12400 55.12 74.00 -18.88 47.09 8.03 PK
7 12400 35.12 54.00 -18.88 27.09 8.03 AV
Note:

1.All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*” means this data is the worst value.

3.Emission Level = Reading Level + Correct Factor.

4.The average measurement was not performed when the peak measured data under the limit of average

detection.

5.The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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5.

5.1.

5.2.

5.3.

5.4.

RF antenna conducted test
Test Setup

RF Conducted Measurement:

Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on an RF conducted or radiated
measurement. Attenuation below the general limits specified in Section 15.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test
procedure of FCC KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2018
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5.5. Test Result
Product Android Based Ul
Test Item RF antenna conducted test
Test Mode Mode 1: Transmit Mode
Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
GFSK
Frequency Measure Level Limit
Channel
(MHz) (dBc) (dBc)
00 2402 53.838 220
39 2441 58.330 220
78 2480 58.574 220
Channel 00
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | 02:24:31 PM Feb 27, 2020
|[Center Freq 2.400000000 GHz ) Avg Type: Log-Pwr el 73456 | Freaueney
PNO: Fast 3 Trig: Free Run Avg|Hold:>100/100 TVPE M saiiadt
IFGain:iLow — #Atten: 30 dB Ext Gain: -0.50 dB DET|P NNNNN
AMKr3 2.17 MHZ Auto Tune
10 gsmw Ref 20.00 dBm 58.586 dB|
100 342 CenterFreq)|
H 2.400000000 GHz
ooo “
o ( \ StartFreq||
=200 2.350000000 GHz
-300 { \
00 f 1 Stop Freq|
& 2.450000000 GHz
o ‘.ﬁ 2 '\\MI A
Reilr) es—— - T i CF Step
10.000000 MHz
-70.0 Auto Man
Center 2.40000 GHz Span 100.0 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts)l Freq Offset
| - oHz
1] N f 2.402 16 GHz 7.570 dBm =
A E— R ScaleTpe
g Log Lin
< T D
msG | 1JFile <PICTURE.PNG> saved STATUS
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«

Channel 39
s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | 02:25:40 PM Feb 27, 2020 F
|Center Freq 2.441000000 GHz | _. Avg Type: Log-Pwr TRACE[T2345 6 requency
PNO: Fast g Trig: Free Run Avg|Hold:>100/100 TYPEIM
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P NNNNN
AMKr5 -44.88 MHZ AutoTune
19geici__Ref 20.00 dBm 68.279 dB
544
10.0 CenterFreq||
2.441000000 GHz
0.00
-10.0
J StartFreq||
200 2.391000000 GHz
B J L
40D J ‘ Stop Freq|
f \ 2.491000000 GHz
-50.0 ﬂf
FA T Ym) Ly gt v
E0O WX@_ “- T m..\l.u‘ y o iy iy . Hen CF Step
10.000000 MHz,
0.0 Auto Man
Center 2.44100 GHz Span 100.0 MHz]
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts FreqOffset
0 Hz
| S O AN B2 N 2 ] R S T -
f 2.441 16 GHz 8.976 dBm L
2 F (A} 2.306 62 GHz|[(A) -60.073 dBm
3| A2 1 [(A) 44.64 MHz[(A) __ 69.048 dB Scale Type
4 F f 2.486 04 GHz 59,303 dBm
5| Al (Al 4488 MHz[(A] __ 68.279dB Log Lin|
7] \5 [ [
msa | 1JFile <PICTURE.PNG> saved STATUS
Channel 78
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [02:26:33 PMFeb 27, 2020 E
|Senter Freq 2.483500000 GHz | _. Avg Type: Log-Pwr TRAGE[12345 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M AR
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P NNNNN
AMKr3 -4.09 MHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 64.464 dB
Log v
342 CenterFre
10.0 qi
X 2.483500000 GHz
0.00 /\
0.0
{ \ Start Freq||
200 j \ 2.433500000 GHz
-30.0
400 [ l Stop Freq|
/ \1 2533500000 GHz
-50.0 J
Rali] em————. S \’}Amwmwmwmm CF Step
10.000000 MHzZ,
700 Auto Man
Center 2.48350 GHz Span 100.0 MHZz
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts Freq Offset
0 Hz
Ie S S S 7T T B T T T e —
1 2.480 16 GHz 7.642 dBm !
2 F f () 2.484 26 GHz[(A] -56,822 dBm
3 A2 (A} 4.00MHz[(A) _ 64.464 dB Scale Type
4
5 Log Lin
7

n

msa | iJFile <PICTURE.PNG> saved

STATUS
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Product Android Based Ul
Test Item RF antenna conducted test
Test Mode Mode 1: Transmit Mode
Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
m/4-DQPSK
Frequency Measure Level Limit
Channel
(MHz) (dBc) (dBc)
00 2402 54.186 220
39 2441 57.274 220
78 2480 57.739 220
Channel 00
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | | 02:23:08 PM Feb 27, 2020
|Center Freq 2.400000000 GHz | Avg Type: Log-Pwr TRacE[1234 5 6 Frequency
PNO: Fast 50 1rig: Free Run Avg|Hold:>100/100 TYPEIM
IFGainilow — #Atten: 30 dB Ext Gain: -0.50 dB DET|P NNNNN
AMKr3 2.40 MHZ Auto Tune
10 gsmw Ref 20.00 dBm 56.543 dB
100 342 CenterFreq)|
2.400000000 GHz
0.00 {
o StartFreq||
200 2.350000000 GHz
-30.0
00 h Stop Freq||
L. 2.450000000 GHz
-50.0 J V]
00 4 P CF Step
10.000000 MHz,
-70.0 Auto Man
Center 2.40000 GHz Span 100.0 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts)l Freq Offset
| - oHz
1 N f 2.402 16 GHz 6.626 dBm [
Azt B Ao NHz] (A 56,543 48 Scale Type
4
5 Log Lin|
& o
msG | 1JFile <PICTURE.PNG> saved STATUS
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Channel 39
s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | | 02:12:30 P Feb 27, 2020 F
|Center Freq 2.441000000 GHz | _. Avg Type: Log-Pwr TRACE[T2345 6 requency
PNO: Fast g Trig: Free Run Avg|Hold:>100/100 TYPE| M ¥AAARAR
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P NNNNN
AMKr5 -47.70 MHZ AutoTune
19geici__Ref 20.00 dBm 66.700 dB
10.0 SA4 CenterFreq||
2.441000000 GHz
oo }
-10.0
‘ StartFreq||
200 2.391000000 GHz
200 l
400 r W Stop Freq||
J L 2.491000000 GHz
-50.0
L«.n . P b
'EDDWQXQE N 1 il s -*‘Mj sl Mund - . XA CF Step
10.000000 MHz
0.0 Auto Man
Center 2.44100 GHz Span 100.0 MHz]
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts FreqOffset
0 Hz
| S O AN B2 N 2 ] R LS L -
f 2.440 84 GHz 8.170 dBm 3
2 F f [(A) 2.307 47 GHz|(A) -59.598 dBm
3| A2 1 [(A) 4337 MHz[(A) __ 67.768 dB Scale Type
4] F f 2.488 54 GHz -58.530 dBm
5| A4 f [(A) -4770MHz[(A) __ 66.700 dB Log Lin
< \5 [ [
msa | 1JFile <PICTURE.PNG> saved STATUS
Channel 78
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [02:11:34 PMFeb 27, 2020 E
|Center Freq 2.483500000 GHz | . Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M AR
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P NNNNN
AMKr3 -9.33 MHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 63.189 dB
Log A
100 342 Center Freq||
2.483500000 GHz
0.00
400
StartFreq||
200 2.433500000 GHz
30.0
00 "L Stop Freq||
J L 2533500000 GHz
-50.0 L
W
0.0 Rt O b m\)&.’.\. A N " . CF Ste
10.000000 MHz
700 Auto Man
Center 2.48350 GHz Span 100.0 MHZz
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts Freq Offset
0 Hz
Ie o S S AU 51 B 1 | RS VU -
1 2.479 84 GHz 6.861 dBm 3
2 F f (4) 2.489 17 GHz[(A) _-56.328 dBm
3 A2 (A} -933MHz[(A) _ 63.189dB Scale Type
4
5 Log Lin
6 4
< n [
msa | iJFile <PICTURE.PNG> saved STATUS
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Product Android Based Ul
Test Item RF antenna conducted test
Test Mode Mode 1: Transmit Mode
Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
8-DPSK
Frequency Measure Level Limit
Channel
(MHz) (dBc) (dBc)
00 2402 56.863 220
39 2441 55.342 220
78 2480 58.067 220
Channel 00
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | 02:04:25 PM Feb 27, 2020
|Center Freq 2.400000000 GHz | Avg Type: Log-Pwr TRacE[1234 5 6 Frequency
PNO: Fast 50 1rig: Free Run Avg|Hold:>100/100 TVPE M saiiadt
IFGainilow — #Atten: 30 dB Ext Gain: -0.50 dB DET|P NNNNN
AMKr3 2.64 MHZ AutoTune
10 gsmw Ref 20.00 dBm 56.863 dB
100 .3‘52 CenterFreq)|
i 2.400000000 GHz
0.00
o StartFreq||
200 2.350000000 GHz
-30.0
0.0 w Stop Freq||
L 2.450000000 GHz
-50.0 7
1Y) E— ——— -ﬂ":r L"“ Aot CF Step
10.000000 MHz
-70.0 Auto Man
Center 2.40000 GHz Span 100.0 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts)l Freq Offset
| - oHz
1 N f 2.402 16 GHz 6.736 dBm [
2| F (A 2.399 52 GHz[(A) -50.127 dB
3 A2 1Al A AT AT Scale Type
4
5 Log Lin|
& o
IMSG STATUS
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Channel 39
s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | | 02:08:05 PM Feb 27, 2020 F
|Center Freq 2.441000000 GHz | _. Avg Type: Log-Pwr TRACE[T2345 6 requency
PNO: Fast g Trig: Free Run Avg|Hold:>100/100 TYPE| M ¥AAARAR
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P NNNNN
AMKr5 -45.25 MHZ AutoTune
19geici__Ref 20.00 dBm 66.881 dB
10.0 SA4 CenterFreq||
2.441000000 GHz
oo
-10.0
StartFreq||
200 2.391000000 GHz
200 ¢
o r Stop Freq||
J h 2.491000000 GHz
-50.0 v
N mv, L»‘«w,! " s ) W)
Rai] M— ol o litach ; v - CF Step
10.000000 MHz
0.0 Auto Man
Center 2.44100 GHz Span 100.0 MHz]
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts FreqOffset
0 Hz
| S O AN B2 2 ] R S T -
f 2.441 16 GHz 8.190 dBm 3
2 F f [(A) 2.398 11 GHz[(A) -59.849 dBm
3| A2 1 [(A) 43.05 MHz[(A) __ 68.039 dB Scale Type
4] F f 2.486 41 GHz -58.691 dBm
5| Ad f [(A) -4525 MHz[(A) __ 66.881dB Log Lin
7] \5 n [
IMSG STATUS
Channel 78
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [02:08:55 PMFeb 27, 2020 E
|Center Freq 2.483500000 GHz | . Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M AR
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P NNNNN
AMKr3 -4.50 MHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 63.949 dB
Log Y
100 '332 Center Freq|
I 2.483500000 GHz
0.00
400
StartFreq||
200 2.433500000 GHz
30.0
00 W Stop Freq||
f L 2533500000 GHz
0.0 —
IAMJ X ]
E00 T L odintaa b daenl i S PR T P CFStep
10.000000 MHz
700 Auto Man
Center 2.48350 GHz Span 100.0 MHZz
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts Freq Offset
0 Hz
Ie e S SO B 51 0 1 | RS VU -
1 2.480 16 GHz 6.814 dBm 3
2 F f (A} 2.484 66 GHz|(A) -57.135 dBm
3 A2 (A} 450 MHz[(A) _ 63.049dB Scale Type
4
5 Log Lin
6 4
< [ r
msa | iJFile <PICTURE.PNG> saved STATUS
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Product Android Based Ul

Test ltem RF antenna conducted test

Test Mode Mode 1: Transmit Mode

Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%

Channel 00 (30MHz-25GHz)-GFSK

| = Keysight Spectrum Analyzer - Swept SA ==
| | RF [s0e bc | [ [ SENSE:NT] [02:35:20 PM Feb 27, 2020 E
[Center Freq 12.515000000 GHz \ Avg Type: Log-Pwr TRACE[12345 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>10/10 TYPE| M WAAARARAR:
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P NNNNN
Auto Tune
AMKr3 -2.402 1 GHZ
1o gBidv__Ref 20.00 dBm 53.838 dB
100 ASM Center Freq||
12.615000000 GHz
0.00
-10.0
StartFreq||
200 30.000000 MHz|
-30.0
400 Stop Freq(]
>\/ 25.000000000 GHz|
500 2
N ,JMWW
00 Wa MMM‘ CF Step
2.497000000 GHz
0.0 Auto Man
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 81.33 ms (10001 pts Freq Offset
0 Hz
| -
N f 2.402 2 GHz 7.574 dBm [
2| F f [(A) 4.804 3 GHz[{A) -46.264 dBm
3l A2  [(A) -2.402 1 GHz[(A) _ 53838 dB Scale Type
4
5 Log Lin|
3 A

[

MsG | 1File <PICTURE.PNG> saved

STATUS
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Channel 39 (30MHz-25GHz)-GFSK

s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | 02:34:08 PM Feb 27, 2020 F
|Center Freq 12.515000000 GHz | _. Avg Type: Log-Pwr TRACE[T2345 6 requency
PNO: Fast g Trig: Free Run Avg|Hold:>10/10 TYPEIM
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P NNNNN
AMKr3 -2.439 6 GHZ AutoTune
19geici__Ref 20.00 dBm 58.330 dB
3A2
10.0 ‘ CenterFreq||
12515000000 GHz
oo
-10.0
StartFreq||
200 30.000000 MHz|
00
o Stop Freq||
25.000000000 GHz
-50.0 <2
00 WMMMWMW‘“W whithd CF Step
2.497000000 GHz
0.0 Auto Man
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep £1.33 ms (10001 pts FreqOffset
0 Hz
G S S N 11 8 LS S SN -
2.442 1 GHz 8.317 dBm 3
2 F f (a) 4.8817 GHz[(A) -50.014 dBm
3 A2 1 [(a) 24396 GHz|(A) __ 58.330 dB Scale Type
4
5 Log Lin
8 4
ol n '
msa | 1JFile <PICTURE.PNG> saved STATUS
Channel 78 (30MHz-25GHz)-GFSK
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [02:27:31 PMFeb 27, 2020 E
|center Freq 12.515000000 GHz | . Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>10/10 TYPE| M WPARARARAY
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P NNNNN
AMKr3 -2.479 5 GHzZ Auto Tune
{ggeidiv _Ref 20.00 dBm 58.574 dB
100 ‘3‘52 Center Freq||
12.515000000 GHz
0.00
400
StartFreq||
200 30.000000 MHz|
-30.0
00 Stop Freq||
25.000000000 GHz
-50.0
2
0.0 CF Step
2.497000000 GHz
700 Auto Man
Start 30 MIHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 81.33 ms (10001 pts Freq Offset
0 Hz
-_—
1 2.479 6 GHz 7.054 dBm ]
2 F f (A} 4.959 1 GHz[(A] 51520 dBm
3 A2 (A} 24795 GHz|[(A) _ 58.574dB Scale Type
4
5 Log Lin
6

n

msa | iJFile <PICTURE.PNG> saved

STATUS
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Channel 00 (30MHz-25GHz)-11/4-DQPSK

s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe boc | [ | sENSE:NT] | 02:38:18 PM Feb 27, 2020 F
|Center Freq 12.515000000 GHz | _. Avg Type: Log-Pwr TRACE[T2345 6 requency
PNO: Fast g Trig: Free Run Avg|Hold:>10/10 TYPEIM
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6.

6.1.

6.2.

6.3.

6.4.

Band Edge
Test Setup

RF Radiated Measurement:

Limits
Emissions radiated outside of the specified frequency bands, except for harmonics, shall be

attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test
procedure of FCC KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247
requirements

The EUT and its simulators are placed on a turn table which is 1.5 meter above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
The EUT was positioned such that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum
emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
ANSI C63.10: 2013 on radiated measurement.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2018
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6.5. Test Result

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/19
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 42.56 74.00 -31.44 26.99 15.57 PK
2 2390 43.83 74.00 -30.17 27.67 16.16 PK
13 2402.15 98.93 74.00 24.93 82.68 16.25 PK
4 2483.5 42.52 74.00 -31.48 25.66 16.86 PK
5 2484.825 47.36 74.00 -26.64 30.49 16.87 PK
6 2500 43.50 74.00 -30.50 26.52 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/19
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 32.53 54.00 -21.47 16.96 15.57 AV
2 2390 33.30 54.00 -20.70 17.14 16.16 AV
13 2402.025 98.46 54.00 44.46 82.21 16.25 AV
4 2483.5 34.08 54.00 -19.92 17.22 16.86 AV
5 2496.675 34.62 54.00 -19.38 17.67 16.95 AV
6 2500 34.40 54.00 -19.60 17.42 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/19
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 42.85 74.00 -31.15 27.28 15.57 PK
2 2390 44.00 74.00 -30.00 27.84 16.16 PK
13 2402.175 109.37 74.00 35.37 93.12 16.25 PK
4 2483.5 44 .57 74.00 -29.43 27.71 16.86 PK
5 2495.675 46.81 74.00 -27.19 29.87 16.94 PK
6 2500 44.02 74.00 -29.98 27.04 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/19
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 32.32 54.00 -21.68 16.75 15.57 AV
2 2390 33.31 54.00 -20.69 17.15 16.16 AV
13 2402.05 108.84 54.00 54.84 92.59 16.25 AV
4 2483.5 34.20 54.00 -19.80 17.34 16.86 AV
5 2485.85 34.35 54.00 -19.65 17.48 16.87 AV
6 2500 34.00 54.00 -20.00 17.02 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/19
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 42.78 74.00 -31.22 27.21 15.57 PK
2 2390 43.38 74.00 -30.62 27.22 16.16 PK
13 2440.85 98.47 74.00 24.47 81.93 16.54 PK
4 2483.5 43.38 74.00 -30.62 26.52 16.86 PK
5 2491.425 46.93 74.00 -27.07 30.02 16.91 PK
6 2500 44.98 74.00 -29.02 28.00 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/19
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 32.48 54.00 -21.52 16.91 15.57 AV
2 2390 33.18 54.00 -20.82 17.02 16.16 AV
13 2441.025 98.03 54.00 44.03 81.49 16.54 AV
4 2483.5 34.27 54.00 -19.73 17.41 16.86 AV
5 2496.525 34.71 54.00 -19.29 17.76 16.95 AV
6 2500 34.37 54.00 -19.63 17.39 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/19
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 42.34 74.00 -31.66 26.77 15.57 PK
2 2390 43.35 74.00 -30.65 27.19 16.16 PK
13 2440.9 110.70 74.00 36.70 94.16 16.54 PK
4 2483.5 44.51 74.00 -29.49 27.65 16.86 PK
5 2494.525 47.41 74.00 -26.59 30.47 16.94 PK
6 2500 44.73 74.00 -29.27 27.75 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/19
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Vertical Temperature (°C) [18.5

Test Condition 802.15.1_DH5_2441MHz Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 2310 32.61 54.00 -21.39 17.04 15.57 AV

2 2390 33.12 54.00 -20.88 16.96 16.16 AV
13 2441 110.30 54.00 56.30 93.76 16.54 AV

4 2483.5 34.11 54.00 -19.89 17.25 16.86 AV

5 2494 .45 34.66 54.00 -19.34 17.72 16.94 AV

6 2500 34.12 54.00 -19.88 17.14 16.98 AV

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/19
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 42.34 74.00 -31.66 26.77 15.57 PK
2 2390 42.65 74.00 -31.35 26.49 16.16 PK
13 2479.875 96.14 74.00 22.14 79.31 16.83 PK
4 2483.5 4453 74.00 -29.47 27.67 16.86 PK
5 2485.525 46.75 74.00 -27.25 29.88 16.87 PK
6 2500 44.67 74.00 -29.33 27.69 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/19
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 32.31 54.00 -21.69 16.74 15.57 AV
2 2390 33.07 54.00 -20.93 16.91 16.16 AV
13 2480.025 95.53 54.00 41.53 78.70 16.83 AV
4 2483.5 34.43 54.00 -19.57 17.57 16.86 AV
5 2484.75 34.56 54.00 -19.44 17.69 16.87 AV
6 2500 34.27 54.00 -19.73 17.29 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/19
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_DH5_2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.21 74.00 -30.79 27.64 15.57 PK
2 2390 43.65 74.00 -30.35 27.49 16.16 PK
13 2479.9 109.29 74.00 35.29 92.46 16.83 PK
4 2483.5 49.01 74.00 -24.99 32.15 16.86 PK
5 2484.225 51.57 74.00 -22.43 34.71 16.86 PK
6 2500 45.13 74.00 -28.87 28.15 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/19
Test Mode Mode 1: Transmit Mode Engineer Max
Polarity Vertical Temperature (°C) [18.5

Test Condition 802.15.1_DH5_2480MHz Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 2310 32.67 54.00 -21.33 17.10 15.57 AV

2 2390 33.15 54.00 -20.85 16.99 16.16 AV
13 2480 108.94 54.00 54.94 92.11 16.83 AV

4 2483.5 40.16 54.00 -13.84 23.30 16.86 AV

5 2483.85 40.06 54.00 -13.94 23.20 16.86 AV

6 2500 34.37 54.00 -19.63 17.39 16.98 AV

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/20
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.74 74.00 -30.26 28.17 15.57 PK
2 2390 43.88 74.00 -30.12 27.72 16.16 PK
13 2402.225 99.24 74.00 25.24 82.99 16.25 PK
4 2483.5 44 .57 74.00 -29.43 27.71 16.86 PK
5 2489.675 46.91 74.00 -27.09 30.01 16.90 PK
6 2500 45.20 74.00 -28.80 28.22 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/20
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 32.68 54.00 -21.32 17.11 15.57 AV
2 2390 33.11 54.00 -20.89 16.95 16.16 AV
13 2401.975 95.76 54.00 41.76 79.51 16.25 AV
4 2483.5 33.87 54.00 -20.13 17.01 16.86 AV
5 2493.05 34.32 54.00 -19.68 17.39 16.93 AV
6 2500 34.04 54.00 -19.96 17.06 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/20
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.45 74.00 -30.55 27.88 15.57 PK
2 2390 45.76 74.00 -28.24 29.60 16.16 PK
13 2401.925 110.02 74.00 36.02 93.77 16.25 PK
4 2483.5 44.85 74.00 -29.15 27.99 16.86 PK
5 2498.9 47.32 74.00 -26.68 30.34 16.98 PK
6 2500 45.35 74.00 -28.65 28.37 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/20
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Vertical Temperature (°C) [18.5

Test Condition 802.15.1_2DH5 2402MHz Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 2310 32.98 54.00 -21.02 17.41 15.57 AV

2 2390 33.68 54.00 -20.32 17.52 16.16 AV
13 2402 106.51 54.00 52.51 90.26 16.25 AV

4 2483.5 33.90 54.00 -20.10 17.04 16.86 AV

5 2497.125 34.29 54.00 -19.71 17.34 16.95 AV

6 2500 34.03 54.00 -19.97 17.05 16.98 AV

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/20
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.84 74.00 -30.16 28.27 15.57 PK
2 2390 43.10 74.00 -30.90 26.94 16.16 PK
13 2440.9 99.57 74.00 25.57 83.03 16.54 PK
4 2483.5 45.73 74.00 -28.27 28.87 16.86 PK
5 2487.975 47.41 74.00 -26.59 30.51 16.90 PK
6 2500 45.23 74.00 -28.77 28.25 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/20
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 32.95 54.00 -21.05 17.38 15.57 AV
2 2390 33.32 54.00 -20.68 17.16 16.16 AV
13 2440.975 95.87 54.00 41.87 79.33 16.54 AV
4 2483.5 34.07 54.00 -19.93 17.21 16.86 AV
5 2485.15 34.44 54.00 -19.56 17.57 16.87 AV
6 2500 34.28 54.00 -19.72 17.30 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/20
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.32 74.00 -30.68 27.75 15.57 PK
2 2390 4343 74.00 -30.57 27.27 16.16 PK
13 2440.9 110.98 74.00 36.98 94.44 16.54 PK
4 2483.5 45.17 74.00 -28.83 28.31 16.86 PK
5 2497.45 47.75 74.00 -26.25 30.79 16.96 PK
6 2500 44.56 74.00 -29.44 27.58 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/20
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 33.04 54.00 -20.96 17.47 15.57 AV
2 2390 33.23 54.00 -20.77 17.07 16.16 AV
13 2440.975 107.38 54.00 53.38 90.84 16.54 AV
4 2483.5 34.35 54.00 -19.65 17.49 16.86 AV
5 2487.425 34.65 54.00 -19.35 17.77 16.88 AV
6 2500 34.39 54.00 -19.61 17.41 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/20
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 44.68 74.00 -29.32 29.11 15.57 PK
2 2390 43.66 74.00 -30.34 27.50 16.16 PK
13 2480 97.69 74.00 23.69 80.86 16.83 PK
4 2483.5 44.68 74.00 -29.32 27.82 16.86 PK
5 2498.4 47.90 74.00 -26.10 30.93 16.97 PK
6 2500 46.71 74.00 -27.29 29.73 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/20
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Horizontal Temperature (°C) [18.5

Test Condition 802.15.1_2DH5 2480MHz Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type

1 2310 33.04 54.00 -20.96 17.47 15.57 AV

2 2390 33.40 54.00 -20.60 17.24 16.16 AV
13 2480 94.08 54.00 40.08 77.25 16.83 AV

4 2483.5 35.06 54.00 -18.94 18.20 16.86 AV

5 2492.25 34.56 54.00 -19.44 17.64 16.92 AV

6 2500 34.15 54.00 -19.85 17.17 16.98 AV

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/20
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.83 74.00 -30.17 28.26 15.57 PK
2 2390 44.22 74.00 -29.78 28.06 16.16 PK
13 2480.125 109.68 74.00 35.68 92.85 16.83 PK
4 2483.5 52.14 74.00 -21.86 35.28 16.86 PK
5 2483.775 54.18 74.00 -19.82 37.32 16.86 PK
6 2500 45.19 74.00 -28.81 28.21 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/20
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_2DH5 2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 33.20 54.00 -20.80 17.63 15.57 AV
2 2390 33.16 54.00 -20.84 17.00 16.16 AV
13 2480.025 106.08 54.00 52.08 89.25 16.83 AV
4 2483.5 41.21 54.00 -12.79 24.35 16.86 AV
5 2484.075 40.75 54.00 -13.25 23.89 16.86 AV
6 2500 34.40 54.00 -19.60 17.42 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/21
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 44.87 74.00 -29.13 29.30 15.57 PK
2 2390 43.17 74.00 -30.83 27.01 16.16 PK
13 2402.025 98.79 74.00 24.79 82.54 16.25 PK
4 2483.5 45.78 74.00 -28.22 28.92 16.86 PK
5 2499.3 47.64 74.00 -26.36 30.66 16.98 PK
6 2500 44.87 74.00 -29.13 27.89 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/21
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 33.04 54.00 -20.96 17.47 15.57 AV
2 2390 33.33 54.00 -20.67 17.17 16.16 AV
13 2402.025 94.95 54.00 40.95 78.70 16.25 AV
4 2483.5 34.18 54.00 -19.82 17.32 16.86 AV
5 2490.925 34.56 54.00 -19.44 17.65 16.91 AV
6 2500 34.26 54.00 -19.74 17.28 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/21
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Vertical Temperature (°C) [18.5

Test Condition 802.15.1_3DH5_2402MHz Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 45.08 74.00 -28.92 29.51 15.57 PK
2 2390 44 .56 74.00 -29.44 28.40 16.16 PK
13 2402 110.94 74.00 36.94 94.69 16.25 PK
4 2483.5 46.67 74.00 -27.33 29.81 16.86 PK
5 2491.375 47.78 74.00 -26.22 30.87 16.91 PK
6 2500 45.94 74.00 -28.06 28.96 16.98 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/21
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2402MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 32.93 54.00 -21.07 17.36 15.57 AV
2 2390 34.08 54.00 -19.92 17.92 16.16 AV
13 2402.075 107.01 54.00 53.01 90.76 16.25 AV
4 2483.5 34.56 54.00 -19.44 17.70 16.86 AV
5 2489.45 34.62 54.00 -19.38 17.72 16.90 AV
6 2500 34.11 54.00 -19.89 17.13 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/21
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 43.69 74.00 -30.31 28.12 15.57 PK
2 2390 45.19 74.00 -28.81 29.03 16.16 PK
13 2440.95 99.08 74.00 25.08 82.54 16.54 PK
4 2483.5 45.72 74.00 -28.28 28.86 16.86 PK
5 2485.35 47.79 74.00 -26.21 30.92 16.87 PK
6 2500 45.31 74.00 -28.69 28.33 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/21
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 33.24 54.00 -20.76 17.67 15.57 AV
2 2390 33.23 54.00 -20.77 17.07 16.16 AV
13 2441.025 95.03 54.00 41.03 78.49 16.54 AV
4 2483.5 34.02 54.00 -19.98 17.16 16.86 AV
5 2495.925 34.58 54.00 -19.42 17.63 16.95 AV
6 2500 34.16 54.00 -19.84 17.18 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/21
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 44.26 74.00 -29.74 28.69 15.57 PK
2 2390 43.66 74.00 -30.34 27.50 16.16 PK
13 2440.975 111.19 74.00 37.19 94.65 16.54 PK
4 2483.5 45.19 74.00 -28.81 28.33 16.86 PK
5 2494.05 47.75 74.00 -26.25 30.81 16.94 PK
6 2500 45.59 74.00 -28.41 28.61 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/21
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2441MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 32.92 54.00 -21.08 17.35 15.57 AV
2 2390 33.24 54.00 -20.76 17.08 16.16 AV
13 2441.025 107.10 54.00 53.10 90.56 16.54 AV
4 2483.5 34.57 54.00 -19.43 17.71 16.86 AV
5 2491.65 34.76 54.00 -19.24 17.85 16.91 AV
6 2500 34.26 54.00 -19.74 17.28 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/21
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 44.16 74.00 -29.84 28.59 15.57 PK
2 2390 43.92 74.00 -30.08 27.76 16.16 PK
13 2480.025 96.96 74.00 22.96 80.13 16.83 PK
4 2483.5 45.14 74.00 -28.86 28.28 16.86 PK
5 2497.35 47.38 74.00 -26.62 30.42 16.96 PK
6 2500 44.35 74.00 -29.65 27.37 16.98 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/21
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Horizontal Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 33.09 54.00 -20.91 17.52 15.57 AV
2 2390 33.24 54.00 -20.76 17.08 16.16 AV
13 2480.025 92.93 54.00 38.93 76.10 16.83 AV
4 2483.5 34.91 54.00 -19.09 18.05 16.86 AV
5 2489.475 34.64 54.00 -19.36 17.74 16.90 AV
6 2500 34.30 54.00 -19.70 17.32 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Report No : 2020009R-RFUSP01V01

Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/21
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Vertical Temperature (°C) [18.5

Test Condition 802.15.1_3DH5_2480MHz Humidity (%RH) [51.0

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 45.23 74.00 -28.77 29.66 15.57 PK
2 2390 45.48 74.00 -28.52 29.32 16.16 PK
13 2480 110.00 74.00 36.00 93.17 16.83 PK
4 2483.5 53.37 74.00 -20.63 36.51 16.86 PK
5 2483.75 54.07 74.00 -19.93 37.21 16.86 PK
6 2500 46.49 74.00 -27.51 29.51 16.98 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No CSD-ELINK2 Site CB2-H
Test Voltage DC 5V Test Date 2020/2/21
Test Mode Mode 1: Transmit Mode Engineer Elwin
Polarity Vertical Temperature (°C) [18.5
Test Condition 802.15.1_3DH5_2480MHz Humidity (%RH) [51.0
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB/m) Type
1 2310 33.06 54.00 -20.94 17.49 15.57 AV
2 2390 33.24 54.00 -20.76 17.08 16.16 AV
13 2480.05 105.96 54.00 51.96 89.13 16.83 AV
4 2483.5 40.62 54.00 -13.38 23.76 16.86 AV
5 2484.45 40.17 54.00 -13.83 23.31 16.86 AV
6 2500 34.30 54.00 -19.70 17.32 16.98 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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7.

7.1.

7.2.

Number of hopping frequency
Test Setup

Limits

For frequency hopping systems operating in the 902-928 MHz band: if the 20 dB bandwidth of
the hopping channel is less than 250 kHz, the system shall use at least 50 hopping
frequencies and the average time of occupancy on any frequency shall not be greater than
0.4 seconds within a 20 second period; if the 20 dB bandwidth of the hopping channel is 250
kHz or greater, the system shall use at least 25 hopping frequencies and the average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 10 second period.
The maximum allowed 20 dB bandwidth of the hopping channel is 500 kHz.

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels.
The average time of occupancy on any channel shall not be greater than 0.4 seconds within a
period of 0.4 seconds multiplied by the number of hopping channels employed. Frequency
hopping systems may avoid or suppress transmissions on a particular hopping frequency
provided that a minimum of 15 channels are used.

Frequency hopping systems operating in the 5725-5850 MHz band shall use at least 75
hopping frequencies. The maximum 20 dB bandwidth of the hopping channel is 1 MHz. The
average time of occupancy on any frequency shall not be greater than 0.4 seconds within a
30 second period.
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7.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test
procedure of FCC KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247

requirements.
7.4. Test Specification
According to FCC Part 15 Subpart C Paragraph 15.247: 2018
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7.5. Test Result
Product Android Based Ul
Test Item Number of hopping frequency
Test Mode Mode 1: Transmit Mode
Date of Test 2020/02/24 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
Frequency Range Measure Level Limit
(MHz) (Channels) (Channels)
2402 - 2480 79 > 75
2401.5-2420.5MHz
RL RF 505 AC SENSEINT] A\ BLIGN OFF 02:41:15 PMFeb 24, 2020
[Start Freq 2.401500000 GHz | Avg Type: Log-Pwr WA 23456 Frequency
PNO: Fast 3 Trig:Free Run Avg|Hold:>100/100 TYPE IV ekt
IFGaindlow — #Atten:30 dB Ext Gain: 0.50 dB DET|P NHMN N
Auto Tune
10 dBidiv. Ref 20.00 dBm
fLog
Center Freq||
10.0 2.411000000 GHz
0.00
StartFreq||
o0 e rhi. a2 N Y . N . M. (T WY, R e T Fa B | 2.401500000 GHz
ARV AVIVAVARAVAVAVAVA!
A Stop Freq||
V Lf U \\\r V V V v \Uﬂ \'/ V v u Hj \]J v 2.420500000 GHz
-30.0
AN CF Step
1.900000 MHz|
Auto Man
-50.0
00 Freq Offset
0 Hz|
-70.0
Start 2.401500 GHz Stop 2.420500 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (10001 pts

IMSG

STATUS
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2420.5-2440.5MHz

RF

RL S0 AC SEMNSE.IMT) A\ ALIGN OFF 02:43:02PMFeb 24,2020 [ _ |
[Start Freq 2.420500000 GHz | Avg Type: Log-Pwr maEz3q5e | | reduency
PHO: Fast GO Trig: Free Run Avg|Hold:>100/100 TYPE|M
IFGain:Low BAtten: 30 dB Ext Gain: 0.50 dB CeT|P NN KN N
Auto Tune
10 dBidiv.  Ref 20.00 dBm
Log
Center Freq|
00 2.430500000 GHz
0o
StartFreq||
ookt ey el e e ol o e M e L ] 2.420500000 GHZ
v V V Y V Y Y y v v Stop Freq|
2.440500000 GHz
00
400 CF Step
2.000000 MHz
Auto Man
0.0
0 Freq Offset,
0 Hz|
700
Start 2.42050 GHz Stop 2.44050 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (10001 pts
IMSG STATUS
2440.5-2460.5MHz
1 RL RF S0 AC SEMNSE:IMT) A\ ALIGN OFF 02:57:10 PMFeb 24, 2020
[Start Freq 2.440500000 GHz | Avg Type: Log-Pur WAt [12345 6 Frequency
n — Trig:Free Run Avg|Hold:>100/100 THPE | abtiohi
PNO: Fast . P NMNMNMNMN
IFGain:Low #Aatten: 30 dB Ext Gain: 0.50 dB DET
Auto Tune
10 dBidiv  Ref 20.00 dBm
fLog
Center Freq|

S A AR AN

2.450500000 GHz|

StartFreq
2.440500000 GHz

Stop Freq
2.460500000 GHz

Start 2.44050 GHz

Res BW 100 kHz #VBW 300 kHz

Sweep 2.000 ms (10001 pts

Stop 2.46050 GHz

-300
a0 CF Step
2.000000 MHz
Auto Man

-500
. Freq Offset
0 Hz|

=700

IM SG STATUS
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2460.5-2480.5MHz

RL RF S0 AC SEMNSE.IMT) A\ ALIGN OFF 03:06:36 PMFeb 24, 2020
[Start Freq 2.460500000 GHz | Avg Type: Log-Pur mac[Tog45g |  Frequency
PNO: Fast oD Trig: Free Run Avg|Hold:>100/100 TYPE |V bbb
IFGain:Low BAtten: 30 dB Ext Gain: 0.50 dB CeT|P NN KN N
Auto Tune
10 dBidiv. = Ref 20.00 dBm
Log
Center Freq|
00 2.470500000 GHz
0.00
StartFreq||

okt e el e L g e ot | e | e e | e e | e e |~ e ] 2.460500000 GHz

VA SVRURYRVAVEVAVE'AVEVAVA IRVAVIVAIIAVE

VY VYTV Y VY VY VTV YV VY YV stopFrea

2.480500000 GHz|

300
400 CF Step
2.000000 MHz
Auto Man
0.0
0 Freq Offset
0 Hz|
70.0
Start 2.46050 GHz Stop 2.48050 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.000 ms (10001 pts
IMSG STATUS
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8.

8.1.

8.2.

8.3.

8.4.

Carrier Frequency Separation

Test Setup

Limits

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with an
Maximum peak conducted output power no greater than 125 mW. The system shall hop to
channel frequencies that are selected at the system hopping rate from a pseudo randomly
ordered list of hopping frequencies. Each frequency must be used equally on the average by
each transmitter. The system receivers shall have input bandwidths that match the hopping
channel bandwidths of their corresponding transmitters and shall shift frequencies in

synchronization with the transmitted signals.

Test Procedures

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test
procedure of FCC KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247

requirements

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2018
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8.5. Test Result
Product Android Based Ul
Test Item Carrier Frequency Separation
Test Mode Mode 1: Transmit Mode
Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
GFSK
Frequency Measure Level Limit
Channel No.
(MHz) (MHZz) (MHZz)
00 2402 1.311 >0.750
39 2441 0.996 >0.750
78 2480 1.001 >0.753
Channel 00
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | |11:56:30 AM Feb 27, 2020
|Center Freq 2.402500000 GHz | Avg Type: Log-Pwr TRACE[11234 5 6 Frequency
PNO: Wide . Trig: Free Run TYPE| M MW
IFGainlow — #Atten: 30 dB Ext Gain: -0.50 dB DET|P PNNNN
AMKr2 1.311 MHzZ AutoTune
19 g8 Ref 20.00 dBm 0.59 dB
0.0 ! 241 * Center Freq|]
h 2.402500000 GHz
0.00 \
o /\ \ startFreq||
200 / / \ \ 2.397500000 GHz
-30.0 v ¥ 7 L
o / / \ \ Stop Freq||
’ W/ NN( Sl Yoo 2.407500000 GHz
500 /‘Wr‘ f\ Knvv\"\w
B0.0 bty s Wﬂ’ wm“-hm CF Step
1.000000 MHz
700 Auto Man
Center 2.402500 GHz Span 10.00 MHz FreqOffset
| Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts 0 Hz
| -
1] N f 2,401 845 GHz 7.16 dBm s
§ A2 [ [(A) 1,311 MHz[(A) 059 dB Scale Type
4 Log Lin
IMSG STATUS
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Channel 39
s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | |11:58:44 M Feb 27, 2020 F
|Center Freq 2.441500000 GHz | _. Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Wide 5 Trig: Free Run TYPE| M MAAMRAY-
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMKr2 996 kHZ Auto Tune
19geici__Ref 20.00 dBm -0.14 dB
1 2A1
100 ¢ * Center Freq||
2.441500000 GHz
A
o / / \ \ StartFreq||
200 2.436500000 GHz
NAENIANEAW
100 / / \ \ Stop Freq|
i L7 Lo I Yy | 2.446500000 GHz
W"’JM“/ \""%\”‘ww
00 puihcupergrborn et LS A, CF Step
1.000000 MHz|
70.0 Auto Man
Center 2.441500 GHz Span 10.00 MHz] Freq Offset
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (1 0001 pts 0 Hz
-_—
2.441 157 GHz 8.931 dBm E
2 A1 2 f (A) 996 kHz[(A) 0.14dB Scale Type
5 Log Lin|
Kl I [ [3
MSG STATUS
Channel 78
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [12:00:31 PMFeb 27, 2020
|Center Freq 2.479500000 GHz Avg Type: Log-Pwr icellzsa5p | Freduency
PNO: Wide 50 Trig: Free Run TYPE| M MAMAAY-
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMKr2 1.001 MHzZ AutoTune
{ggeidiv _Ref 20.00 dBm 0.01dB
1
100 1 241 * Center Freq|
/'3\ 2.479500000 GHz
0.00
-1oo / /\ \ StartFreq||
a0 2.474500000 GHz
Y
/ / \ \ Stop Freq||
-40.0 MJ \/J \""-n \A\{ 2.484500000 GHz
0.0 J'M ‘IU\J\WW\‘M
-50.0 [pateripbtoh WM&C» Moo, g » A CF Ste

" N TR 1000000 MHz
700 [Auto Man
Center 2.479500 GHz Span 10.00 MHz] Freq Offset
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts 0 Hz
|-_—
2.479 158 GHz 7.39 dBm L
2 M 2 f (A) 1.001 MHz[(A) 0.01dB Scale Type
3
4 .
5 _ |tes Lin
MSG STATUS
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Product Android Based Ul
Test Item Carrier Frequency Separation
Test Mode Mode 1: Transmit Mode
Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
m/4-DQPSK
Frequency Measure Level Limit
Channel No.
(MHz) (MHz) (MHz)
00 2402 1.000 20.901
39 2441 1.003 20.899
78 2480 0.997 >0.899
Channel 00
[ous] KReyLs\ghtSTECtrumAna\yz‘ErVVSt/:EptSA | | — | s, . Ii/lﬁl@_
|Center Freq 2.40é§h[]000 GHz | ™ 'Flzee)R;.ln Avg Type: Log-Pwr ‘ TF;iCpEE mm Frequency
e Ce #Aften: 30 dB Ext Gain: -0.50 dB pET|P PNNNN
AMKr2 1.000 MHZ Auto Tune
10 gBiciv Ref 20.00 dBm 0.37dB
0.0 1 ’2A1 * CenterFreq||

0.00

-10.0

2.402600000 GHz|

=200

[t

2.397500000 GHz|

StartFreq||

-30.0

Y Y e v Stop Freq||
-40.0 "
/ / \M \/\ 2.407500000 GHz
-50.0 PRV
[T R
100 |trmppniontehd ot | WM CF Step
1.000000 MHz
700 Auto Man
Center 2.402500 GHz Span 10.00 MHz Freq Offset
| Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts 0 Hz
| -
1] N f 2.401 841 GHz 6.47 dBm 2
§ A2 f (A 1.000 MHz[(A) 037dB Scale Type
4 .
5 _ |tes Lin

m

STATUS
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Channel 39
s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | |12:02:50 PM Feb 27, 2020 F
|Center Freq 2.441500000 GHz | _. Avg Type: Log-Pwr TRACE[T2345 6 requency
PNO: Wide 5 Trig: Free Run TYPE| M MAAMRAY-
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMKr2 1.003 MHzZ AutoTune
19geici__Ref 20.00 dBm 0.10 dB
. ! .2A1 * Center Freq||
2.441500000 GHz
000 / / \
o / / \ \ StartFreq||
200 2.436500000 GHz
2300 v/ o \\! \\.‘
oo Al et W Stop Freq|
i __,'/ ,jj \“—\M \/\M 2.446500000 GHz
0.0 . it N
50 0 panostb W SR | CF Step
1.000000 MHz|
70.0 [Auto Man
Center 2.441500 GHz Span 10.00 MHz] Freq Offset
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts 0 Hz
| 2
1] N f 2.440 836 GHz 7.93 dBm E
2la112 0 F A) 1.003 MHz[(A) 0.10 dB Scale Type
£ Log Lin|
Kl I [ [3
MSG STATUS
Channel78
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [12:02:05 PMFeb 27, 2020 E
|Center Freq 2.479500000 GHz | . Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Wide o 1'ig: FreeRun TYRE| M Msat
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMKr2 997 kHZ Auto Tune
{ggeidiv _Ref 20.00 dBm 0.05 dB
100 1 ’251 * Center Freq||
J\N\'\ 2.479500000 GHz
0.00
-1oo / / \ \ StartFreq||
a0 2.474500000 GHz
T
el A A NV Stop Freq|
0o / M/ \\m \-». 2.484500000 GHz
0.0 e e
600 fubpneéont CF Step
1.000000 MHz
70.0 [Auto Man
Center 2.479500 GHz Span 10.00 MHz] Freq Offset
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts 0 Hz
| X 2
1] N f 2.478 845 GHz 6.49 dBm L
2] A1 ] 2| f[(a) 997 kHz[(A) 0.06 dB Scale Type
3
g Log Lin|

STATUS
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Product Android Based Ul
Test Item Carrier Frequency Separation
Test Mode Mode 1: Transmit Mode
Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
8-DPSK
Frequency Measure Level Limit
Channel No.
(MHz) (MHz) (MHz)
00 2402 1.000 20.909
39 2441 0.997 20.911
78 2480 0.999 20.912
Channel 00
[ous] KReyLs\ghtSTECtrumAna\yz‘ErVVSt/:EptSA | | — | o . Ii/lﬁl@_
|Center Freq 2.40é§h[]000 GHz | ™ 'Flzee)R;.ln Avg Type: Log-Pwr ‘ TF;iCpEE mm Frequency
e Ce #Aften: 30 dB Ext Gain: -0.50 dB pET|P PNNNN
AMKr2 1.000 MHZ Auto Tune
10 gBiciv Ref 20.00 dBm 0.37dB
10.0 ! ’2A1 * Center Freq||

0.00

-10.0

=200

-30.0

-40.0

2.402600000 GHz|

StartFreq||
2.397500000 GHz

Stop Freq||
2.407500000 GHz|

-50.0

WW@M

Fiulli] PERCTIEEE AL CF Step

1.000000 MHz

700 Auto Man

Center 2.402500 GHz Span 10.00 MHz] FreqOffset

| Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts 0 Hz
| o
1] N 1 2.402 157 GHz 6.62 dBm E

§ A1 2] f [(A) 1.000 MHz [(A) 0.37dB Scale Type

4 .
5 _ |tes Lin

m

STATUS
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Channel 39
s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | |12:09:08 PM Feb 27, 2020 F
|Center Freq 2.441500000 GHz | _. Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Wide 5 Trig: Free Run TYPE| M MAAMRAY-
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMKr2 997 kHZ AutoTune
19geici__Ref 20.00 dBm 0.12 dB
. ! .2A1 * Center Freq||
2.441500000 GHz
000 /\ \
o / / \ \ StartFreq||
200 2.436500000 GHz
-30.0 / / \
W \% kY v
100 ! v R 1\ W Stop Freq|
i d/ J \’\«.‘ M 2.446500000 GHz
0.0 vy ™ o
. MW CF Step
1.000000 MHz|
700 [Auto Man
Center 2.441500 GHz Span 10.00 MHz] Freq Offset
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts 0 Hz
| 2
1] N f 2.441 160 GHz 7.99 dBm E
2la112 0 F A) 997 kHz[(A) 0.12dB Scale Type
5 Log Lin|
Kl I [ [3
MSG STATUS
Channel 78
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [12:10:47 PMFeb 27, 2020 E
|Center Freq 2.479500000 GHz | . Avg Type: Log-Pwr TRACE[177345 6 requency
PNO: Wide o 1'ig: FreeRun TYRE| M Mrfat
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMKr2 999 kHZ Auto Tune
{ggeidiv _Ref 20.00 dBm 0.01dB
T
100 1 241 * Center Freq||
2.479500000 GHz
0.00
-1oo / / \ \ StartFreq||
a0 2.474500000 GHz
AR
%
P fio ! MM N Stop Freq|
0o ./ j \h L 2.484500000 GHz
500 e AN e
L,
0.0 W.M&{ sy % AT | CF Step
1.000000 MHz
700 [Auto Man
Center 2.479500 GHz Span 10.00 MHz] Freq Offset
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts 0 Hz
| X 2
1] N f 2.479 159 GHz 6.67 dBm L
2] A1 ] 2| f[(a) 999 kHz[(A) 0.01dB Scale Type
3
g Log Lin|

STATUS
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9. -20dB Bandwidth
9.1. Test Setup

9.2. Limits
N/A

9.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test
procedure of FCC KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247
requirements

Use the following spectrum analyzer settings:

Span = approximately 2 to 3 times the 20 dB bandwidth, centered on a hopping channel
RBW = 1% of the 20 dB bandwidth, VBW = RBW, Sweep = auto, Detector function = peak,
Trace = max hold, The EUT should be transmitting at its maximum data rate.

9.4. Test Specification
According to FCC Part 15 Subpart C Paragraph 15.247: 2018.
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9.5. Test Result
Product Android Based Ul
Test Item -20dB Bandwidth
Test Mode Mode 1: Transmit Mode
Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
GFSK
Frequency Measure Level Limit
Channel No.
(MHz) (MHZz) (MHZz)
00 2402 1.125 -
39 2441 1.125 -
78 2480 1.129 -
Channel 00
e Keysight Spectrum Analyzer - Occupied BW @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | |11:37:46 AMFeb 27, 2020
|[Center Freq 2.401993600 GHz | Center Freq: 2.401993600 GHz Radio Std: None Frequency
Ty Trig: FreeRun Avg|Hold:>100/100
I #IFGainow | #Atten: 30 dB Ext Gain: -0.50 dB Radio Device: BTS
10 dB/div Ref 30.00 dBm
Log
0.0 Center Freq|
10.0 2.401993600 GHz|
0.00
-10.0 L~ ™l
-20.0
-30.0 \
-40.0
74 K
.00 e
-50.0
| Center 2.402 GHz Span 4 MHz CF Ste
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 400.000 kHFz'
JAuto Man
Occupied Bandwidth Total Power 12.9 dBm
984.01 kHZ Freqoffset
Transmit Freq Error 8.572 kHz % of OBW Power 99.00 % OHz
x dB Bandwidth 1.125 MHz x dB -20.00 dB
IMSG STATUS
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Channel 39
s Keysight Spectrum Analyzer - Occupied BW @l@l@_
RL | RF [soe oc | | sENSE:NT] | |11:38:26 AM Feb 27, 2020
|Center Freq 2.441000000 GHz | Center Freq: 2.441000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>100/100
I | #FGain:Low #Atten: 30 dB Ext Gain: -0.50 dB Radic Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
10.0 2.441000000 GHz
0,00
-10.0 e ™
20,0
30,0 —
-40.0 ,/ \\-
oo __,/“'"‘"{W MWW
50,0
I Center 2.441 GHz Span 4 MHz, CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 400.000 kHz
. . Auto Man
Occupied Bandwidth Total Power 14.3 dBm
987.71 kHZ Freq Offset
Transmit Freq Error -931 Hz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 1.125 MHz x dB -20.00 dB
IMSG STATUS
Channel 78
e Keysight Spectrum Analyzer - Occupied BW = ==
RL | RF [s0a bc | [ SENSE:INT] [11:39:10 AMFeb 27, 2020
|Center Freq 2.480000000 GHz | Center Freq: 2.480000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>100/100
I | #IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq|
10.0 2.480000000 GHz
0,00
-100 l [~
20,0
30,0
-40.0 g ]
00 M M{v\,\-h "
roprmand™ ]
50,0
I Center 2.48 GHz Span 4 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 400.000 kHz,
Auto Man
Occupied Bandwidth Total Power 13.0 dBm
990.43 kHZ Freq Offset
Transmit Freq Error -1.035 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.129 MHz x dB -20.00 dB
IMSG STATUS
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Product Android Based Ul
Test Item -20dB Bandwidth
Test Mode Mode 1: Transmit Mode
Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
m/4-DQPSK
Frequency Measure Level Limit
Channel No.
(MHz) (MHZz) (MHZz)
00 2402 1.351 -
39 2441 1.349 -
78 2480 1.348 -
Channel 00
e Keysight Spectrum Analyzer - Occupied BW @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | |11:39:58 AMFeb 27, 2020
|[Center Freq 2.402000000 GHz | Center Freq: 2.402000000 GHz Radio Std: None Frequency
Ty Trig: FreeRun Avg|Hold:>100/100
I | #IFGain:Low > #Atten: 30 dB Ext Gain: -0.50 dB Radio Device: BTS
10 dB/div Ref 30.00 dBm
Log
0.0 Center Freq|
100 2.402000000 GHz
000 Vaas ~
-10.0
-20.0
-30.0 / \'\/--'"'\/,,
oo MW e, |
500 W/'j[ N,
-50.0
| Center 2.402 GHz Span 4 MHz CF Ste
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 400.000 kHFz'
JAuto Man
Occupied Bandwidth Total Power 13.0 dBm
1.1930 MHZ Freqoffset
Transmit Freq Error -3.332 kHz % of OBW Power 99.00 % OHz
x dB Bandwidth 1.351 MHz x dB -20.00 dB

STATUS
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Channel 39
s Keysight Spectrum Analyzer - Occupied BW @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | |11:40:24 AW Feb 27, 2020
|Center Freq 2.441000000 GHz | Center Freq: 2.441000000 GHz Radio Std: None Frequency
73 Trig: FreeRun Avg|Hold:>100/100
I | #FGain:Low #Atten: 30 dB Ext Gain: -0.50 dB Radic Device: BTS
10 dB/div Ref 30.00 dEm
Log
200 Center Freq||
10.0 2.441000000 GHz
- wm
-10.0
-20.0 / \
-30.0
I T
" [ ] ]
-50.0 M/
-60.0
I Center 2.441 GHz Span 4 MHz, CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 400.000 kHz
. . Auto Man
Occupied Bandwidth Total Power 14.4 dBm
1 .1 948 MHZ Freq Offset
Transmit Freq Error -5.152 kHz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 1.349 MHz x dB -20.00 dB
IMSG STATUS
Channel 78
e Keysight Spectrum Analyzer - Occupied BW = ==
RL | RF [s0a bc | [ [ SENSE:INT] [11:40:50 AMFeb 27, 2020
|Center Freq 2.480000000 GHz | Center Freq: 2.480000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>100/100
I | #FGain:Low #Atten: 30 dB Ext Gain: -0.50 dB Radio Device: BTS
10 dBIdiv Ref 30.00 dBm
Log
200 Center Freq|
10.0 2.480000000 GHz
0.00 ]
N
-10.0
/ \\
-30.0
T ] P,
00 N B
500 /‘{
-60.0
I Center 2.48 GHz Span 4 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 400.000 kHz,
Auto Man
Occupied Bandwidth Total Power 13.1 dBm
1-1939 MHZ Freq Offset
Transmit Freq Error -5.915 kHz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.348 MHz x dB -20.00 dB

STATUS
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Product Android Based Ul
Test Item -20dB Bandwidth
Test Mode Mode 1: Transmit Mode
Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
8-DPSK
Frequency Measure Level Limit
Channel No.
(MHz) (MHZz) (MHZz)
00 2402 1.363 -
39 2441 1.366 -
78 2480 1.368 -
Channel 00
e Keysight Spectrum Analyzer - Occupied BW @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | [11:43:12 AMFeb 27, 2020
|[Center Freq 2.402000000 GHz | Center Freq: 2.402000000 GHz Radio Std: None Frequency
Ty Trig: FreeRun Avg|Hold:>100/100
I | #IFGain:Low ™ $Atten: 30 dB Ext Gain: -0.50 dB Radioc Device: BTS
10 dB/div Ref 30.00 dBm
Log
0.0 Center Freq|
10.0 2.402000000 GHz|
0.00 S e M VY
-10.0 / \
-20.0
-30.0 / \
0 P e W Vo W‘“/\’\
500 M.J/ \\..
-50.0
| Center 2.402 GHz Span 4 MHz CF Ste
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 400.000 kHFz'
JAuto Man
Occupied Bandwidth Total Power 13.1 dBm
1.2055 MHz Freq Offset
Transmit Freq Error 1.144 kHz % of OBW Power 99.00 % OHz
x dB Bandwidth 1.363 MHz x dB -20.00 dB
IMSG STATUS
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Channel 39
s Keysight Spectrum Analyzer - Occupied BW @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | |11:44:00 AWM Feb 27, 2020
|Center Freq 2.441000000 GHz | Center Freq: 2.441000000 GHz Radio Std: None Frequency
73 Trig: FreeRun Avg|Hold:>100/100
I | #FGain:Low #Atten: 30 dB Ext Gain: -0.50 dB Radic Device: BTS
10 dB/div Ref 30.00 dEm
Log
200 Center Freq||
10.0 2.441000000 GHz
. M_/N,Jm
-10.0
300 = =
-40.0
-50.0 /“‘/ \'wvw\._,,
-60.0
I Center 2.441 GHz Span 4 MHz, CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 400.000 kHz
. . Auto Man
Occupied Bandwidth Total Power 14.6 dBm
1 .2048 MHZ Freq Offset
Transmit Freq Error -556 Hz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 1.366 MHz x dB -20.00 dB
IMSG STATUS
Channel 78
e Keysight Spectrum Analyzer - Occupied BW = ==
RL | RF [s0a bc | [ [ SENSE:INT] [11:44:34 AMFeb 27, 2020
|Center Freq 2.480000000 GHz | Center Freq: 2.480000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>100/100
I | #FGain:Low #Atten: 30 dB Ext Gain: -0.50 dB Radio Device: BTS
10 dBIdiv Ref 30.00 dBm
Log
200 Center Freq|
10.0 2.480000000 GHz
000 S et
100 ™
/ A
-30.0 \
A \~._/"'\_/
-40.0
-50.0 / "
-60.0
I Center 2.48 GHz Span 4 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms| 400.000 kHz,
Auto Man
Occupied Bandwidth Total Power 13.2 dBm
1-2052 MHZ Freq Offset
Transmit Freq Error -999 Hz % of OBW Power  99.00 % OHz
x dB Bandwidth 1.368 MHz x dB -20.00 dB

STATUS
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10. Dwell Time
10.1. Test Setup

10.2. Limits

For frequency hopping systems operating in the 902-928 MHz band: if the 20 dB bandwidth of
the hopping channel is less than 250 kHz, the system shall use at least 50 hopping
frequencies and the average time of occupancy on any frequency shall not be greater than
0.4 seconds within a 20 second period; if the 20 dB bandwidth of the hopping channel is 250
kHz or greater, the system shall use at least 25 hopping frequencies and the average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 10 second period.

For frequency hopping systems operating in the 2400-2483.5 MHz bands. The average time
of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4
seconds multiplied by the number of hopping channels employed.

For frequency hopping systems operating in the 5725-5850 MHz bands. The average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 30 second period.

Page: 117 of 144



Report No : 2020009R-RFUSP01V01

10.3.

10.4.

Test Procedures

The EUT was setup according to ANSI C63.10: 2013 and tested according to FHSS test
procedure of FCC KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247
requirements

Span = zero span, centered on a hopping channel, RBW = 1 MHz, VBW = RBW,

Sweep = as necessary to capture the entire dwell time per hopping channel,

Detector function = peak, Trace = max hold.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2018
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10.5. Test Result

Product Android Based Ul

Test ltem Dwell Time

Test Mode Mode 1: Transmit Mode

Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%

GFSK

Occupancy Time of Frequency Hopping System
A) 2402MHz Test Time Period: 0.4*79=31.60sec > Time slot length : 2.879 ms = 0.002879 sec

Dwell Time : 0.002879 *(266.67/79)* 31.60= 0.3071 sec -
B) 2441MHz Test Time Period: 0.4*79=31.60sec > Time slot length : 2.881 ms = 0.002881 sec
Dwell Time : 0.002881 *(266.67/79)* 31.60= 0.3073 sec -
C) 2480MHz Test Time Period: 0.4*79=31.60sec > Time slot length : 2.879 ms = 0.002879 sec
Dwell Time : 0.002879 *(266.67/79)* 31.60= 0.3071 sec -
Test Result: The Average Occupancy Time of Each Highest > Middle and Lowest Channel Is Less
Than 0.4sec » And Corresponds to The Standard -

Hop rate-2402MHz

| = Keysight Spectrum Analyzer - Swept SA ==
| RF [s0e bc | [ [ SENSE:NT] | [01:42:18 PMFeb 27, 2020
|Center Freq 2.402000000 GHz | Avg Type: Log-Pwr TRAGE[123 45 6 Frequency
PNO: Fast —»— Trig: Free Run TVYPE
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB DeT|P PNNNN
Auto Tune
AMkr2 2.879 ms
10 dBidiv__Ref 20.00 dBm 0.16 dB
og
! 241 * Center Freq|

10.0

0.00

-10.0

-200

-30.0

-40.0

-50.0

2.402000000 GHz|

StartFreq||
2.402000000 GHz|

Stop Freq(]

2.402000000 GHz|

£0.0 m CF Step
1.000000 MHz|
700 Auto Man
Center 2.402000000 GHz Span 0 Hz Freq Offset
||Res BW 1.0 MHz #VBW 1.0 MHz Sweep 20.00 ms (10001 pts 0 Hz
I o
1/ N t 7.663 ms 7.04dBm E
2| A t [(A) 2.879 ms|(A) 016 dB Scale Type
3
4 ;
5 Log Lin

STATUS
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Hop rate-2441MHz

s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | | 01:42:32 P Feb 27, 2020 F
|Center Freq 2.441000000 GHz \ Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast —— Trig: Free Run TYPE| Wi
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMKr2 2.881 ms AutoTune
10 dBsdiv__Ref 20.00 dBm 0.09 dB
=
1 2A1
100 Center Freq||
2.441000000 GHz
0o
o StartFreq||
200 2.441000000 GHz
-30.0
100 Stop Freq||
i 2.441000000 GHz
-50.0
£0.0 m CF Step
1.000000 MHz|
70.0 ! [Auto Man
Center 2.441000000 GHz Span 0 Hz Freq Offset
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 20.00 ms (10001 pts 0 Hz
| 2
1] N t 7.607 ms 8.76 dBm E
2| A t [(A) 2.881 ms|(A) 0.09dB Scale Type
5 Log Lin|
Kl I [ [3
MSG STATUS
Hop rate-2480MHz
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [01:45:04 PMFeb 27, 2020 E
|Senter Freq 2.480000000 GHz | Avg Type: Log-Pwr TRAGE[12345 6 requency
PNO: Fast —»— Trig: Free Run TVPE | WiAAMRAR
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMKr2 2.879 ms Auto Tune
{ggeiciv__Ref 20.00 dBm -0.10 dB
T
100 1 241 CenterFreq|
1| 2.480000000 GHz
0.00
-1oo StartFreq||
200 2.480000000 GHz
300
00 Stop Freq||
i 2.480000000 GHz
-50.0
600 m m CF Step
1.000000 MHz,
700 [Auto Man
Center 2.480000000 GHz Span 0 Hz Freq Offset
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 20.00 ms (10001 pts 0 Hz
| 2
1] N t 8.425 ms 7.63dBm [
2] A t |(A) 2.879 ms|(A) £0.10dB Scale Type
3
4 .
5 Log Lin

STATUS

Note: Dwell time =time slot length * hop rate / number of hopping channels * period
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Product Android Based Ul

Test ltem Dwell Time

Test Mode Mode 1: Transmit Mode

Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
/4-DQPSK

Occupancy Time of Frequency Hopping System
A) 2402MHz Test Time Period: 0.4*79=31.60sec > Time slot length : 2.877 ms = 0.002877 sec

Dwell Time : 0.002877 *(266.67/79)* 31.60= 0.3069 sec -

B) 2441MHz Test Time Period: 0.4*79=31.60sec > Time slot length : 2.881 ms = 0.002881 sec
Dwell Time : 0.002881 *(266.67/79)* 31.60= 0.3073 sec -

C) 2480MHz Test Time Period: 0.4*79=31.60sec > Time slot length : 2.873 ms = 0.002873 sec
Dwell Time : 0.002873 *(266.67/79)* 31.60= 0.3065 sec -

Test Result: The Average Occupancy Time of Each Highest > Middle and Lowest Channel Is Less

Than 0.4sec » And Corresponds to The Standard -

Hop rate-2402MHz

| = Keysight Spectrum Analyzer - Swept SA o || [
| | RF [s0e bc | [ [ SENSE:NT] | |01:55:38 PM Feb 27, 2020
|Center Freq 2.402000000 GHz | Avg Type: Log-Pwr TRAGE[123 45 6 Frequency
PNO: Fast —»— Trig: Free Run TVYPE
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB DeT|P PNNNN
Auto Tune
AMkr2 2.877 ms
10 dBidiv__Ref 20.00 dBm -0.18 dB|
og

T
100 1 2A1 CenterFreq||
[t | riw—— W [umnemmeny  Wesememeny W | 2.402000000 GHz
0.00

-1oo StartFreq||
200 2.402000000 GHz
-30.0

Stop Freq(]

-40.0

2.402000000 GHz|

-50.0

£0.0 m CF Step
1.000000 MHz|

700 Auto Man
Center 2.402000000 GHz Span 0 Hz Freq Offset
||Res BW 1.0 MHz #VBW 1.0 MHz Sweep 20.00 ms (10001 pts 0 Hz

N t 8.397 ms 6.59 dBm
A1 t [(A) 2.877 ms[(A) 0.18 dB Scale Type

-

Lin

y|en | oo [Ral=
—
o
@

MSG STATUS
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Hop rate-2441MHz

s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | | 01:54:16 PM Feb 27, 2020 F
|Center Freq 2.441000000 GHz \ Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast —— Trig: Free Run TYPE| WiHHAARARAR:
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMKr2 2.881 ms AutoTune
10 dBsdiv__Ref 20.00 dBm -0.60 dB
=
0.0 | ‘:vmmlmn»’zm | | | Center Freq||
T A (TR T T 2 441000000 GHz
000
o StartFreq||
200 2.441000000 GHz
-30.0
100 Stop Freq|
i 2.441000000 GHz
-50.0
il CF Step
1.000000 MHz|
700 [Auto Man
Center 2.441000000 GHz Span 0 Hz Freq Offset
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 20.00 ms (10001 pts 0 Hz
| 2
1] N t 8.375ms 8.19 dBm E
2] A1 t [(A) 2.881 ms|(A) -0.60 dB Scale Type
5 Log Lin|
Kl I [ [3
MSG STATUS
Hop rate-2480MHz
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [01:52:48 PMFeb 27, 2020 E
|Center Freq 2.480000000 GHz \ Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast —»— Trig: Free Run TVPE | WiAAMRAR
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMKr2 2.873 ms Auto Tune
{ggeiciv__Ref 20.00 dBm -0.07 dB
1
100 1 ’251 CenterFreq||
CEYRGTINIMNN | (EWnOTROTIMN | rmewefwrwsl  |[aewreon  (eewsrewewm o | 2.480000000 GHz
0.00
-1oo StartFreq||
a0 2.480000000 GHz
-30.0
Stop Freq||
0o 2.480000000 GHz
-50.0
600 w m CF Step
1.000000 MHz
70.0 [Auto Man
Center 2.480000000 GHz Span 0 Hz Freq Offset
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 20.00 ms (10001 pts 0 Hz
| 2
1] N t 8.371 ms 6.856 dBm L
2] A1 t [(A) 2.873 ms|(A) 0.07 dB Scale Type
3
g Log Lin|

STATUS

Note: Dwell time =time slot length * hop rate / number of hopping channels * period
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Product Android Based Ul

Test ltem Dwell Time

Test Mode Mode 1: Transmit Mode

Date of Test 2020/02/27 Test Site SR12-H
Test Temperature 22.0°C Test Humidity 56.0%
8-DPSK

Occupancy Time of Frequency Hopping System
A) 2402MHz Test Time Period: 0.4*79=31.60sec > Time slot length : 2.885 ms = 0.002885 sec

Dwell Time : 0.002885 *(266.67/79)* 31.60= 0.3077 sec -

B) 2441MHz Test Time Period: 0.4*79=31.60sec > Time slot length : 2.883 ms = 0.002883 sec
Dwell Time : 0.002883 *(266.67/79)* 31.60= 0.3075 sec -

C) 2480MHz Test Time Period: 0.4*79=31.60sec > Time slot length : 2.885 ms = 0.002885 sec
Dwell Time : 0.002885 *(266.67/79)* 31.60= 0.3077 sec -

Test Result: The Average Occupancy Time of Each Highest > Middle and Lowest Channel Is Less

Than 0.4sec » And Corresponds to The Standard -

Hop rate-2402MHz

| = Keysight Spectrum Analyzer - Swept SA ==
| | RF [s0e bc | [ [ SENSE:NT] | | 01:56:55 PM Feb 27, 2020 E
|[Center Freq 2.402000000 GHz \ Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Fast —»— Trig: Free Run TVPE| WMIAAMRAY
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMkr2 2.885 ms AutoTune
1o gBidv__Ref 20.00 dBm -1.07 dB
\
. 1 241 Center Freq||
T i NI [N S M | 2402000000 GHz
0.00
-1oo StartFreq||
200 2.402000000 GHz
-30.0
00 Stop Freq(]
i 2.402000000 GHz
-50.0
£0.0 m CF Step
1.000000 MHz,
700 [Auto Man
Center 2.402000000 GHz Span 0 Hz FreqOffset
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 20.00 ms (10001 pts 0 Hz
| o
11 N t 8.319 ms 6.43 dBm =
2] A1 t [(A) 2.885 ms|(A) -1.07 dB Scale Type
3
g Log Lin
IMSG STATUS
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Hop rate-2441MHz

s Keysight Spectrum Analyzer - Swept SA @l@l@_
RL | RF [soe oc | [ | sENSE:NT] | | 01:57:55 PM Feb 27, 2020 F
|Center Freq 2.441000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 requency
PNO: Fast —— Trig: Free Run TYPE| WiHHAARARAR:
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMKr2 2.883 ms AutoTune
10 dBsdiv__Ref 20.00 dBm -1.52 dB
1) 1
100 | ! | '2"51 | | | Center Freq||
I | T e TR S 2.441000000 GHz
000
o StartFreq||
200 2.441000000 GHz
-30.0
100 Stop Freq|
i 2.441000000 GHz|
-50.0
£0.0 CF Step
1.000000 MHz
70.0 [Auto Man
Center 2.441000000 GHz Span 0 Hz Freq Offset
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 20.00 ms (10001 pts 0 Hz
| 2
1] N t 8.403 ms 8.33 dBm E
2] A1 t [(A) 2.883 ms|(A) 1.52 dB Scale Type
5 Log Lin|
Kl I [ [3
MSG STATUS
Hop rate-2480MHz
e Keysight Spectrum Analyzer - Swept SA = ==
RL | RF [s0a bc | [ [ SENSE:INT] | [01:58:31 PMFeb 27, 2020 E
|Center Freq 2.480000000 GHz \ Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast —»— Trig: Free Run TVPE | WiAAMRAR
IFGain:Low #Atten: 30 dB Ext Gain: -0.50 dB peT|P PNNNN
AMKr2 2.885 ms Auto Tune
10 dBidiv  Ref 20.00 dBm -1.37 dB
Log T
100 1 241 CenterFreq||
[APPTMANOINII ( VTY M [IAiaoRnaS  vwiwinpeiew W | 2.480000000 GHz,
0.00
-1oo StartFreq||
200 2.480000000 GHz
-30.0
Stop Freq||
0o 2.480000000 GHz|
-50.0
600 M CF Step
1.000000 MHz
700 [Auto Man
Center 2.480000000 GHz Span 0 Hz Freq Offset
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 20.00 ms (10001 pts 0 Hz
| 2
1] N t 8.417 ms 6.89 dBm L
2] A1 t [(A) 2.885 ms|(A) 1.37 dB Scale Type
3
g Log Lin|

STATUS

Note: Dwell time =time slot length * hop rate / number of hopping channels * period
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